
600 R.P.M. 

ii 

FIG. PART NO. DESCRIPTION OF PART NO. REQ FIG. PART NO. DESCRIPTION OF PART NO. REQ. 

: 23-44-0120 23-52-0160 
3 22-16-0250 
4 06-81-5475 
5 23-66-0751 
6 06-81-8625 
7 31-44-0320 
8 06-81-0400 
9 06-81-0470 

10 06-81-0045 

: : 48-66-4040 22-64-0385 
13 31-44-0321 
14 22-22-0300 

:s5 06-8’-1050 31-86-0120 

:‘8 06-85-0200 12-99-0030 
19 28-50-6141 
20 02-04-0940 
21 31-55-0080 

Brush Retaining Screw 
Brush Spring 
Carbon Brush 
6-32x3/8 Binding Hd. Sem 
Switch 
6-32x1 /4 Ground Screw 
R.H. Half D Handle 
8-32x3/4 Pan Hd. Screw 
8-32x1 Pan Hd. Screw 
8-32x112 Pan Hd. Screw 
Key Holder 
Cord Set 
L.H. Half D Handle 
Brush Holder Assembly 
8-32x2-7/16 Field Bolt 
Insulating Spacer 
6x1/4 Rd. Hd. Type 2 Screw 
Nameplate 
Motor Housing 
Ball Bearing 
Coil Shield 
Field Insulator 
115 V. Field 
8-32 Flexlock Hex Nut 

(2) 
(2) 
i2i 
I:1 

;i 

28 
29 
30 

3: 

z 

36 
37 

:z 
40 
41 
42 

16-42-l 415. 
28-28-0581 
28-14-0681 
06-81-6705 
06-81-6400 
02-50-2110 
32-75-l 601 
45-36-0210 
02-50-1640 
32-40-1241 
06-42-0800 
3666-2001 
02-04-0640 
02-04-1560 
42-52-0071 
06-42-l 600 
38-50-3651 
49-l 5-0200 

28-82-0130 
43-62-0160 
48-66-l 360 
06-75-3150 
4886-3280 

115 V. Armature 
Diaphragm 
Gear Case 
B-32x l-7/8 Fi I. Hd. Sem 
8-32x1-1/8 Fil. Hd. Sem 
Needle Bearing 
Spindle Gear 
Spindle Gear Spacer 
Needle Bearing 
Intermediate Gear 
Woodruff Key 
Intermediate Shaft 
Ball Bearing 
Ball Bearing 
Bearing Cap 
Woodruff Key 
Spindle 
Side Handle Assy. 
(Includes Fig. Nos.. 43 8 44) 
Handle Ring 
Side Handle 
l/2” Chuck (Includes Fig. 47) 
1/4-20x1 L.H. Skt. Cap Screw 
Chuck Key 

I:/ 
(1) 
(2) 
(1) 
(1) 

I:; 

1:; 

I:; 
(1) 
(1) 
(1) 
(1) 
(1) 

(1) 
‘(1) 

1:; 
(1) 
(1) 

22 23-16-0435 
23 18-42-l 040 
24 06-57-2975 

MI.LWAUmE ELE~RlR TOHL CHRP, 73135 West Lisbon Road . Brookfield, Wisconsin 53005 



SERVICE PARTS LIST 

FOR 230V TOOL USE: 
18-46-1230 FIELD 
16-46-1440 ARMATURE 

22-16-0255 CARBON BRUSH 
22-64-2385 CORD SET 

REVISED BUL. 

FIG. PART NO. DESCRIPTION OF PART NO. REQ FIG. PART NO DESCRIPTION OF PART NO. REQ. 

1 23-44-0120 
2 23-52-0160 
3 22-16-0250 
4 06-81-5475 
5 23-66-0751 
6 06-81-8625 
7 31-44-0320 
8 06-81-0400 
9 06-81-0470 

10 06-81-0045 
11 48-66-4040 
12 22-64-0385 
13 31-44-032 1 

22-22-0300 
1: 06-81-1050 
16 31-86-0120 

:z 
06-85-0200 
12-99-0030 

* 19 28-50-6147 

Brush Retaining Screw 
Brush Spring 
Carbon Brush 
6-33-33h/S Binding Hd. Sem 

6-32x1 /4 Ground Screw 
R.H. Half D Handle 
8-32x3/4 Pan Hd. Screw 
8-32x1 Pan Hd. Screw 
8-32x1/2 Pan Hd. Screw 
Key Holder 
Cord Set 
L.H. Half D Handle 
Brush Holder Assembly 
8-32x2-706 Field Bolt 
Insulating Spacer 
6x1/4 Rd. Hd. Type 2 Screw 
Nameplate 
Motor Housing 
Ball Bearing 
Coil Shield 
F ield Insulator 
115 V. Field 
8-32 F lexlock Hex Nut 
Baffle 

(2) 
(2) 

15; 
(1) 

I:/ 
(4) 
(1) 
(4) 
(1) 
(1) 
(1) 

1:; 

IZI 
(1) 

I:; 
(1) 
(1) 
(1) 
(2) 

27 3460-0700 
28 02-04-0940 

+ 29 28-28-0582 
30 02-50-2110 
31 32-75-1601 
32 45-36-0210 
33 02-50-l 640 
34 32-40-I 241 
35 06-42-0800 
36 36-66-2001 
37 02-04-0640 
38 02-04-I 560 
39 42-52-0071 
40 06-42-I 600 
41 38-50-3651 
42 49-l 5-0200 

43 28-82-0130 
* 44 43-62-0550 

45 48-66-l 360 

Snap R ing 
Ball Bearing 
Diaphragm 
Needle Bearing 
Spindle Gear 
Spindle Gear Spacer 
Needle Bearing 
Intermediate Gear 
Woodruff Key 
Intermediate Shaft 
Ball Bearing 
Ball Bearing 
Bearing Cap 
Woodruff Key 
Spindle 
Side Handle Assy. 
(Includes Fig. Nos. 43 & 44) 
Handle Ring 
Side Handle 
l/2” Chuck (Includes Fig. 47) 
1/4-20x1 L.H. Skt. Cap Screw 
Chuck Key 
8-32x1 -l/8 F i I. Hd. Sem 
8-32x1 -718 F il. Hd. Sem 
Gear Case 
Caution Plate (Not Shown) 

(1) 
(1) 
(1) 
(1) 

Iii 
I:; 
(1) 
(11 
(1) 
(1) 
(1) 
(1) 
(13 

I:; 
(1) 
(1) 
(1) 
(1) 

Iii 
(1) 

* 20 02-04-0891 
31-55-0080 

* ;: 23-16-0455 
t 23 18-42-1230 

24 06-57-2975 
* 25 31-05-0050 
t 26 16-42-1440 

(1) 
115 v. Armature (Incls. Fig. No. 27) (I) 

:? 48-66-3280 06-75-3150 

:: 06-81-6400 06-81-6705 
50 28-14-0681 

* 51 12-98-7081 

73135 West Lisbon Road l Brookfield, Wisconsin 53005 



SERVICE PARTS LIST B”L 54-08-l 142 
k II /nft nrwrnrla~m nn111 REVISED BUL. DATE 

54-08-l 141 FEB ‘78 I/Z-- KLVtK3IRb UKI . I 

mm-r 
WIRING INSTRUCTIONS 

58-01-0218 

600 R.P.M. 
4.5 AMPS 

FOR CAT. NO. 1001-3 
(24OV) TOOL USE: 
18-36-0200 FIELD 
16-36-0305 ARMATURE 
22-16-0255 CARBON BRUSH 
22-64-4100 CORD SET 

1, 

7’ ?9 .^ I Mating Gears 

FIG. PART NO. DESCRIPTION OF PART NO. REQ. FIG. PART NO. DESCRIPTI’ON OF PART NO. REQ. 

: 23-44-0120 23-52-0160 
3 22-16-0250 
4 06-81-5477 
5 23-66-0751 
6 06-81-8625 

t 7 31-44-0326 
8 06-81-0402 
9 06-81-0472 

10 06-81-0047 
11 48-66-4040 
12 2264-0385 
13 31-44-0321 

*:: 22-22-0300 06-81-1055 
16 31-86-0120 
17 06-85-0200 
18 1 Z-99-0030 
19 28-506147 
20 02-04-0891 

* 21 31-55-0030 
* 22 23-16-0456 
It 23 18- 300200 

24 06-57-2975 
25 31-05-0050 

* 26 16- 30-0305 

Brush Retaining Screw 
Brush Spring 
Carbon Brush 
&32x:/8 Phillips Pan Hd. Sem 

6-32x1 /4 Ground Screw 
R.H. Half D Handle 
8-32x3/4 Pan Hd. Screw 
8-32x1 Pan Hd. Screw 
8-32x1/2 Pan Hd. Screw 
Key Holder 
Cord Set 
L.H. Half D Handle 
Brush Holder Assembly 
8-32x2- 3116 Field Bolt 
Insulating Spacer 
6x1/4 Rd. Hd. Type 2 Screw 
Nameplate 
Motor Housing 
Ball Bearing 
Coil Shield 
F ield Insulator 
120 V. F ield 
8-32 F lexlock Hex Nut 
Baffle 
120 V. Armature 

iii 
(4) 

I:; 
(1) 

1:; 
(2) 
(2) 
(1) 

I:; 
111 

02-04-0940 
28-28-0582 
02-50-Z 110 
32-75-l 601 
45-36-0210 
02-50-l 640 
32-40-l 241 
06-42-0800 
36-66-2001 
02-04-0640 
02-04-l 560 
42-52-0071 
06-42-l 600 
38-50-3651 
49-l 5-0200 

Ball Bearing 
Diaphragm 
Needle Bearing 
Spindle Gear 
Spindle Gear Spacer 
Needle Bearing 
Intermediate Gear 
Woodruff Key 
Intermediate Shaft 
Ball Bearing 
Ball Bearing 
Bearing Cap 
Woodruff Key 
Spindle 
Side Handle Assy. 
(Includes Fig. Nos. 43 & 44) 
Handle Ring 
Side Handle 

iii 
(1) 
(2) 

1:; 

:: 

4”: 
47 
48 
49 
50 
51 

28-82-0130 
43-62-0550 
48-66-l 360 
06-75-3150 
48-66-3280 
06-81-6402 
06-81-6707 
28-l 4-0681 
1 Z-98-7081 

l/Z” Chuck (Includes Fig. 47) 
1/4-20x1 L.H. Skt. Cap Screw 
Chuck Key 
8-32x1 -l/8 F i I. Hd. Sem 
8-32x1-718 F il. Hd. Sem 
Gear Case 
Caution Plate (Not Shown) 

(1) 
(1) 
(1) 

I:; 

I:,’ 

I;; 
(1) 
(1) 
(1) 
(1) 
(1) 

$1 
(1) 
(1) 
(1) 
(1) 
(1) 

I:; 

(11 

MtYLWAUUEE ELECTRIC Tam Eaw, 13135 West Lisbon Road l Brookfield, Wisconsin 53005 



SERVICE PARTS LIST 

FOR CAT. NO. 10013 
/ 4.5 AMPS (24OV) TOOL USE: 

18-36-0200 FIELD 
16-36-0305 ARMATURE 
22-16-0255 CARBON BRUSH 
22-64-4100 CORD SET 7 

8 70 
Mating Gears I 

FIG. PART NO. DESCRIPTION OF PART NO. REQ. FIG. PART NO. DESCRIPTIQN OF PART NO. REQ. 

: 
3 

*Z 

*67 
+8 

9 
10 

*:: 

:la 
15 
16 
17 
!8 

:: 
21 
22 
23 
24 
25 
26 

23-44-0120 
23-52-0160 
22-16-0250 
06-81-5477 
23-66-l 020 
06-81-8625 
31-44-0565 
06-56-0825 
E-81-0472 
06-81-0047 
48-66-4040 
22-64-0405 
31-44-0575 
22-22-0302 
06-81-l 055 
31-86-0120 
06-85-0200 
12-99-0030 
28506147 
02-04-0891 
31-55-0030 
23-16-0456 
18- 30-0200 
06-57-2975 
31-05-0050 
16- 30-0305 

Brush Retainino Screw 
Brush Spring - 
Carbon Brush 
6-33-32/8 Phillips Pan Hd. Sem 

6-32x1 /4 Ground Screw 
R.H. Half D Handle 
8-32 Hex Nut 
8-32x1 Pan Hd. Screw 
8-32x1/2 Pan Hd. Screw 
Key Holder 
Cord Set 
L.H. Half D Handle 
Brush Holder Assembly 
8-32x2- 3/16 Field Bolt 
Insulating Spacer 
6x1/4 Rd. Hd. Type 2 Screw 
Nameplate 
Motor Housing 
Ball Bearing 
Coi I Shield 
F ield Insulator 
120 V. F ield 
8-32 F lexlock Hex Nut 
Baffle 
120 V. Armature 

(2) 
(2) 
i2i 
I:,’ 
(1) 
(1) 
(5) 
(5) 

f g” 
30 

:; 
33 

z”s 

:; 
38 
39 
40 
41 

Ball Bearing 
Diaphragm 
Needle Bearing 
Spindle Gear 
Spindle Gear Spacer 
Needle Bearing 
Intermediate Gear 
Woodruff Key 
Intermediate Shaft 
Ball Bearing 
Ball Bearing 
Bearing Cap 
Woodruff Key 
Spindle 

I 42 

02-04-0940 
28-28-0582 
02-50-2110 
32-75-1601 
45-36-0210 
02-50-1640 
32-40-l 241 
06-42-0800 
36-66-2001 
02-04-0640 
02-04-l 560 
42-52-0071 
06-42-l 600 
38-50-3651 
49-l 5-0200 

j; 43-62-0550 28-82-0130 

45 4886-l 360 
46 06-75-3150 
47 48-66-3280 
48 06-81-6402 

$ 06-81-6707 28-l 4-0681 
51 12-98-7081 

Side Handle Assy. 
(Includes Fig. Nos. 43 & 44) 
Handle Ring 
Side Handle 
l/2”’ Chuck (Includes Fig. 47) 
1/4-20x1 L.H. Skt. Cap Screw 
Chuck Key 

i2i 
;:i 

8-32x1-1/8 F il. Hd. Sem 
8-32x1-718 F i I. Hd. Sem 
Gear Case 
Caution Plate (Not Shown) 

(1) 
(1) 
(11 
(1) 
(1) 

I:; 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 

I:; 
(1) 
(11 
(1) 
(1) 

I:; 
(1) 
(1) 

\ 

I 
\ 46 

45 

47 

MUWAMUEE ELEmRlC TnmL CaRP, 13135 West Lisbon Road l Brookfield. WiSCOnSin 53005 



SERVICE PARTS LIST BULLETIN NO. 

START SER. NO. 49169475 BILINGUAL LABEL 16-98-6400 

FIG. PART NO. 

1 23-44-0120 
2 23-52-6160 
3 22-16-0250 

* 4 06-95-0116 
5 23-66-l 620 

* 6 96-95-5150 
7 31-44-0565 

* 8 06-55-6835 
t 9 06-81-0473 
* 10 66-95-0700 

11 48-66-4040 
12 22640405 
13 31-44-0575 
14 22-22-0302 
15 06-81-1055 
16 31-86-0120 
17 0685-0200 
18 12-99-0030 
19 28-50-6147 
20 02-04-0891 
21 31-55-0030 
22 23-l 6-0456 
23 18-30-0200 
24 06-57-2975 

DESCRIPTION OF PART NO. REQ. 

Brush Retaining Screw (2) 
Brush Spring (2) 
Carbon Brush (2) 
632 x 5/S” Pan Hd. Taptite Screw (2) 
Switch (1) 
Ground Screw (1) 
R.H. Half D Handle (1) 
8-32 Hex Nut (5) 
832 x 1” Pan Hd. Pozidriv Screw (5) 
g-32 x l/2” Pan Hd. Taptite Screw (4) 
Key Holder (1) 
Cord Set (1) 
L.H. Half D Handle (1) 
Brush Holder Assembly (1) 
8-32x2-3/16 Field Bolt (2) 
Insulating Spacer (2) 
6x114 Rd. Hd. Type Z Screw (2) 
Nameplate (1) 
Motor Housing (1) 
Ball Bearing (1) 
Coil Shield (1) 
Field Insulator (1) 
120 V. Field (1) 
8-32 Flexlock Hex Nut (2) 

FIG. PART NO. DESCRIPTION OF PART NO. RED. 

25 31-05-0050 
*26 16-30-0320 
* 27 1 O-98-5987 

28 02-04-6940 
29 28-28-0582 
30 02-50-Z 110 
31 32-75-1601 
32 45-36-6216 
33 02-50-l 640 
34 3240-l 241 
35 06-42-0800 
36 36-66-2001 
37 02-04-0640 

*38 28-14-0686 
*39 43-62-0605 

40 02-04-I 560 
rt 41 34-80-2500 

42 06-81-6707 
43 06-81-6402 
44 06-42-I 600 
45 38-50-3651 
46 06-75-3150 
47 48-66-l 360 
48 48-66-3280 

Eaff le 
120 V. Armature 
Warning Label (Not Shown) 
Omit For Canadian TQOIS 
Ball Bearing 
Diaphragm 
Needle Bearing 
Spindle Gear 
Spindle Gear Spacer 
Needle Bearing 
Intermediate Gear 
Woodruff Key 
Intermediate Shaft 
Ball Bearing 
Gear Case 
Side Handle 
Ball Bearing 
Retaining King 
8-32x1-7/8 Fil. Hd. Sem 
8-32x1-1/8 Fil Hd.Sem 
Woodruff Key 
Spindle 
1/4-20x1 L.H. Skt. Cap Screw 
l/2” Chuck (Includes Fig. 48) 
Chuck Key 

(1) 
(1) 
(1) 

(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(2) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 

MILWAUKEE ELECTRIC TOOL CORPORATION 

13135 W. LISBON RD.. BROOKFIELD. WIS. 53005 



CAT. NO. 1091-6 START SER. NO. 491-152000 BILINGUAL LABEL 10-98-6480 
J 

Ii 

FIG. PART NO. OESCRIPTION OF PART 

* 1 2344-0190 
2 23-52-0160 

* 3 22-l 6-0275 
* 4 22-22-1330 
* 5 06850075 
* 6 06-81-I 058 

7 23-66-1020 
8 06-955150 
9 06-81-0473 

*10 31-44-1300 
11 06-95-0700 

* 12 44-76-0150 
*I3 22-64-0155 

14 48664040 
*I5 06-95-0216 
*16 31-17-0156 
*17 3144-1305 

18 06-55-0835 
19 06-85-0200 
20 12-99-0030 

* 21 28-506201 
* 22 02-04-0845 

23 31-55-0030 
24 23-16-0456 
25 18-3CO200 
26 06-57-2975 
27 31-05-0050 

Brush Retaining Screw 
Brush Spring 
Carbon Brush 
Brush Holder Assembly 
632 x 3/8 Trus Hd. Taptite Screw 
insulated Field Bolt 
Switch 
Ground Screw 
8-32 x 1” Pan Hd. Pozidriv Screw 
R.H. Half 0 Handle 
8-32 x l/2” Pan Hd. Taptite Screw 
Cord Protector 
Cord Set 
Key Holder 
8-l 6 x 5/8” Plastite Screw 
Cord Clamp 
L.H. Half D Handle 
8-32 Hex Nut 
6 x 1 f4 Rd. Hd. Type 2 Screw 
Nameplate 
Motor Housing 
Ball Bearing 
Coil Shield 
Field Insulator 
120 V. Field 
8-32 Flexiock Hex Nut 
Baffle 

NO. REG. 

(2) 
(2) 
(2) 
(1) 
(2) 
(2) 
(1) 
(1) 
(5) 
(1) 
(4) 
(1) 
(1) 
(1) 
(2) 
(1) 
(1) 
(5) 
(2) 
(1) 
(1) 
(I) 
(1) 
(1) 
(1) 
(2) 
(I) 

FIG. PART NO. 

+ 28 16-30-0325 
29 22-84-0530 

l 30 02-04-0911 
.* 3t 28-28-0585 

32 02-50-2110 
33 32-75-1601 
34 45-36-0210 
35 02-50-1640 
36 3240-l 241 
37 0642-0800 
38 36-66-2001 
39 02-04-0640 
40 28-14-0686 
41 02-04-l 560 
42 34-8&2500 

* 43 06-95-5270 
* 44 06-95-5250 

45 06-42-I 600 
46 38-50-3651 
47 06-75-3150 
48 48-66-1360 
49 48-66-3280 

* 50 43-62-0875 

DESCRIPTION OF PART 

120 V. Armature (lncl. Fig. No. 29) 
Fan Assembly 
Ball Bearing 
Diaphragm 
Needle Bearing 
Spindle Gear 
Spindle Gear Spacer 
Needle Bearing 
Intermediate Gear 
Woodruff Key 
Intermediate Shaft 
Ball Bearing 
Gear Case 
Ball Bearing 
Retaining Ring 
8-32 x l-7/8 Fil. Hd. Sem 
8-32 x l-1/8 Fil Hd. Sem 
Woodruff Key 
Spindle 
114-20 x 1 L.H. Skt. Cap Screw 
1/2”Chuck (Includes Fig.491 
Chuck Key 
Side Handle 

\ 47 
48 

NO. REQ. 

(1) 
(I) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(I) 
(1) 
(1) 
(1) 
(1) 
(1) 
(2) 
(1) 
(I) 
(1) 
(1) 
(I) 
(1) 
(1) 

MILWAUKEE ELECTRIC TOOL CORPORATION 

13135 W. LISBON RD., BROOKFIELD. WIS. 53005 



1 START SER. NO. ) BILINGUAL LABEL J 

SERVICE PARTS LIST BULJL\T~~W~O. 
_ _ 

FIG. PART NO. DESCRIPTION OF PART 

1 23-44-0190 Brush Retaining Screw 
2 23-52-0160 Brush Spring 
3 22-16-0275 Carbon Brush 
4 22-22-l 330 Brush Holder Assembly 
5 06-95-0075 6-32 x 318 Trus Hd. Taptite Screw 
6 06-81-I 058 Insulated Field Bolt 
7 23-66-l 020 Switch 
8 06-95-5150 Ground Screw 
9 06-81-0473 832 x 1” Pan Hd. Pozidriv Screw 

10 314I-1300 R.H. Half D Handle 
11 06-95-0700 8-32 x I /2” Pan Hd. Taptite Screw 

12 44-76-0150 Cord Protector 
13 22-64-0155 Cord Set 
I4 48664040 Key Holder 
I5 06-95-0216 8-I 6 x 5/8” Plastite Screw 
16 31-17-0156 Cord Clamp 
I7 3144-1305 L.H. Half D Handle 
I8 06-55-0835 8-32 Hex Nut 
I9 06-85-0200 6 x I I4 Rd. Hd. Type Z Screw 
20 12-99-0030 Nameplate 
21 28-506201 Motor Housing 
22 02-04-0845 Ball Bearing 
23 31-550030 Coil Shield 
24 23-16-0456 Field insulator 
25 18-30-0200 120 V. Field 
26 06-57-2975 832 Flexlock Hex Nut 
27 31-050050 Baffle 

14 

NO. REQ. 

(2) 
(2) 
(2) 
(1) 
(2) 
(21 
(I) 
(1) 
(5) 
(1) 
(4) 
(I) 
(I) 
(I) 
(2) 
(1) 
(I) 
(5) 
(2) 
(1) 
(I) 
(1) 
(I) 
(II 
(I) 
(21 
(1) 

FIG. PART NO. 

28 16-30-0325 
29 22-84-0630 
30 02-04-0911 
31 28-28-0585 

t 32 02-50-2440 
33 32-75-1601 

l 34 34-60-l 200 
35 02-50-l 640 
36 3240-1241 
37 0642-0800 
38 36-66-2001 
39 02-04-0640 
40 28-14-0686 

*41 02-04-1536 
42 34862500 
43 06-95-5270 
44 06-95-5250 

45 0642-l 600 
t46 38-50-5470 

47 06-75-3150 
48 48-66-1360 
49 48663280 
50 43-62-0875 

* 51 I O-98-5986 

DESCRIPTION OF PART 

120 V. Armature (Incl. Fig. No. 29) 
Fan Assembly 
Ball Bearing 
Diaphragm 
Needle Bearing 
Spindle Gear 
Retaining Ring 

Needle Bearing 
Intermediate Gear 
Woodruff Key 
Intermediate Shaft 
Ball Bearing 
Gear Case 
Ball Bearing 
Retaining Ring 
8-32 x l-7/8 Fil. Hd. Sem 
8-32 x I-l /8 Fil Hd. Sem 
Woodruff Key 
Spindle 
l/4-20 x 1 L.H. Skt. Cap Screw 
l/2” Chuck (Includes Fig. 49) 
Chuck Key 
Side Handle 
Warning Label (Not Shown) 

NO. RED. 

(I) 
(1) 
(I) 
(I) 
(I) 
(1) 
(1) 
(1) 
(1) 
(I) 
(I) 
(1) 
(I) 
(1) 
(1) 
(2) 
(I) 
(1) 
(I) 
(i) 
(1) 
(I) 
(I) 
(I) 

MILWAUKEE ELECTRIC TOOL CORPORATION 

13135 W. LISBON RD., BROOKFIELD, WIS. 53005 



SERVICE PARTS LIST 
BULLETIN NO. 
54-08-1147 

EXAMPLE: 
Component Parts (Small #) Are Included * 
When Ordering The Assembly Part (Large #). 

40 

41 
/ I Mating Gears 

AG. PART NO. 

+ 1 96-62-5316 
It 2 06-62-7260 
+ 3 31-44-1466 

4, 06-95-0075 
5 22-22-1330 
6 23-44-0190 
7 2352-9160 
8 22-16-0275 

t 9 4233-0240 
* 10 31-12-019s 
+ll 23-66-1453 

12 06-95-5150 
13 06-61-1056 

+ 14 06-62-7260 
+ 15 23-66-0167 
* 16 31-44-1471 

17 06-65-0200 
* 1 a i 2-99-0043 

19 26-50-6201 
20 02-04-0645 
21 31-55-0030 
22 23-16-0456 
23 16-30-0200 
24 06-57-2975 
2s 31-05-tnXO 
26 16-30-0325 
27 22-M-0530 
28 02~11 
29 44-760150 

DESCRIPTION OF PART NO. RED. 

832xl/2’Slot Pan Hd. Torx Screw (4) 
7-18 x ,5/8’ Pan Hd. Plastita Torx Screw (5) 
Right Handle Half (1) 
6-32 x 3/6’ Truss Hd. Tapatite Screw 
Brush Holder Assembly 1:; 
Brush Retaining Cap 
Brush Spring ;; 
Carbon Brush (2) 
Bumper (2) 
Switch Cap (1) 
Switcf~ Assembly (1) 
632 x 114’ Hex Hd. Taptite Sems (1) 
a-32 x 2.19 Fiefd Bolt (2) 
7-18 x S/8’ Pan Hd. Plastita Torx Screw (1) 
On-Off Switch 
Left Handle Half I:; 
Nameplate Screw (2) 
Nameplate Blank (1) 
Motor Housing (1) 
Ball Bearing (1) 
Coil Shield 
Field Insulator I:; 
129 V. Field (1) 
6-32 Flexlock Hex Nut 
Baffle I:; 
120 V. Armature (1) 
Fan Assembly 
Ball Bearing 

FIG. PART ND. 

30 22-64-0155 
31 46-66-4040 

t 32 26-26-0566 
33 02-50-2440 
34 32-75-l 601 
35 34-691200 
36 02-50-1640 
37 3240-l 241 
36 06-42-0600 
39 36-66-2001 
40 02-04-0640 

* 41 26-14-1910 
42 02-04-l 536 
43 34-60-2500 

t44 06-62-5502 
* 45 06-62-5404 

46 0642-1600 
47 36595470 

*46 06-75-3150 
49 46-66-1360 
59 46-66-3260 
51 43-62-0675 

DESCRIPTION OF PART 

cord Sat 
Key Holder 
Diaphragm 
Needle Bearing 
Spindle Gear 
Retaining Ring 
Needle Bearing 
Intermediate Gear 
Woodruff Key 
lntemvsdiie Shaft 
Ball Bearing 
Gear&Isa 
Ball Bearing 
Retaining Ring 
632 x 2-114. Pan Taptie Torx 
a-32 x 1318. Pan TapMe Torx 
Woodruff Kay 
Spindle 
l/4-20 x 1 L.H. Skt. Cap Screw 
lrn chunk 
Chuck Kay 
Side Handle 

LUBRfCATfDN: 
41 3-114 Oz. Type =A. Grease, 499&0600. 

NO. REQ. 

cord Protector (1) MILWAUKEE ELECTRIC TOOL CORPORATION 

13135 W. LISBON RD., BROOKFIELD, WIS. 53005 



BULLETIN NO. 

SERVICE PARTS LIST 54-08-1148 

36 37 

The Assembly (Large #). 

FIG. PART NO. 

* 1 06-82-5390 
2 06-82-7260 
3 31-44-1466 

l 4 06-82-7240 
5 22-22-l 330 
6 23-44-0190 
7 23-52-0160 
8 22-16-0275 

l 9 44-60-0530 
l 10 31-12-0196 
l 11 23-66-l 865 
* 12 23-94-6100 
t 13 06-82-7395 

14 06-82-7260 
15 23-66-0167 

* 16 31-44-1580 
17 06-85-0200 

* 18 12-99-0530 
* 19 31-50-0840 

20 02-04-0845 
l 21 06-55-0835 
* 22 22-66-0456 

23 18-30-0200 
l 24 31-50-0845 

25 31-05-0050 
26 16-30-0325 
27 22-84-0530 
28 02-04-09 11 

* 29 44-76-0210 

I 
29 

28 

30 

31’ 
DESCRIPTION OF PART NO. REQ. 

8-32x1-1/4” Slot Pan Hd.Taptite Ton: Screw (2) 
7-18 x 5/8” Pan Hd. Plastite Ton: Screw (5) 
Right Handle Half (1) 
6-19 x l/2” Sit. Pan Hd. Plast. Ton: Screw (2) 
Brush Hokler Assembly (1) 
Brush Retaining Cap (2) 
Brush Spring (2) 
Carbon Brush (2) 
Ground Pin (1) 
Switch Cap (1) 
Reversing Switch Assembly (1) 
Ground Wire Assembly (1) 
8-16 x l-3/4” Pan Hd. Plast. Ton: (2) 
7-18 x 5/8’ Pan Hd. Plastite Torx Screw (1) 
On-Off Switch (1) 
Left Handle Half (1) 
Nameplate Screw (2) 
Nameplate Blank (1) 
Motor Housing (1) 
Bail Bearing (1) 
8-32 Hex Nut (2) 
Terminal Block (1) 
120 Volt Field (1) 
Motor Housing Assembly (1) 
Baffle (1) 
120 Volt Armature (1) 
Fan Assembly (1) 
Ball Bearing (1) 
Cord Protector (1) 

WP 
FIG. PART NO. 

30 22-64-0155 
31 48-66-4040 

* 32 28-284601 
33 02-50-2440 
34 32-75-l 601 
35 34-60-l 200 
36 02-50-l 640 
37 32-40-l 241 
38 06-42-0800 
39 36-66-2001 
40 02X14-0640 
41 28-14-1910 
42 02-04-l 536 
43 34-80-2500 

l 44 06-82-7452 
l 45 06-82-7354 

46 06-42-l 600 
47 38-50-5470 
48 06-75-3 150 

l 49 48-66-1365 
50 48-66-3280 
51 43-62-0875 

DESCRIPTION OF PART NO. REQ. 

Cord Set (1) 
Key Holder (1) 
Diaphragm (1) 
Needle Bearing (1) 
Spindle Gear (1) 
Retaining Ring (1) 
Needle Bearing (1) 
Intermediate Gear (1) 
Woodruff Key (1) 
Intermediate Shaft (1) 
Ball Bearing (1) 
Gear Case (1) 
Bali Bearing (1) 
Retaining Ring (1) 
8-16 x 2-l/4” Pan Plastite Torx (2) 
8-16 x l-318” Sit. Pan Hd. Plastite Torx Screw (1) 
Woodruff Key (1) 
Spindle (1) 
l/4-20 x 1 L.H. Skt. Cap Screw (1) 
l/2” Chuck (1) 
Chuck Key (1) 
Side Handle (1) 

FIG. LUBRICATION 

41 3-l/4 Oz. Type -A” Grease, 49-08-0800 

MILWAUKEE ELECTRIC TOOL CORPORATION 
13135 W. LISBON RD., BROOKFIELD, WI 53005 



A&J BULLETIN NO. 

w 2% SERVICE PARTS LIST 54-08-l 149 

I/ . . 4 . .A. -A 0 ,‘) - ..* REVISED BULLETIN DATE 

54-08-I 148 Mar.93 
u LJCII~L 

‘-ING 
WIRING INSTRUCTION 

NI-I 491-258006 58-01-0771 

l/2” REVERSINP -“” ’ 

CATALOG NO. 1001-l 1 
START 

EXAMPLE: SERIAL . ._. 

/’ Component Parts ( Small #) 
Are Included When Ordering 
The Assembly (Large #). 

40 

2: ‘\” /” 1 Mating Gears 1 

FIG. PART NO. 

1 06-82-5390 
* 2 06-82-7270 
* 3 31-44-1650 

4 06-82-7240 
* 5 22-22-1380 

6 23-44-0190 
7 23-52-0160 
8 22-16-0275 
9 44-60-0530 
10 31-12-0196 

* 11 23-66-1868 
12 23-94-6100 

* 13 06-82-7410 
* 14 06-82-7270 

15 23-66-0167 
* 16 31-44-1655 

17 06-85-0200 
* 18 12-99-0515 

20 02-04-0845 
21 06-55-0835 
22 22-56-0456 

* 23 18-31-0200 
* 24 31-50-0846 

25 31-05-0050 
26 16-30-0325 

* 27 22-84-0531 
28 02-04-0911 
29 44-76-0210 

DESCRIPTION OF PART NO. REQ. 

8-32x1-l/4’% Pan Hd.Taptite T-20 (2) 
8-16 x 5/8” Sit Pan Hd. Plastite T-20 (5) 
Right Handle Half (1) 
6-19 x l/2” Slt. Pan Hd. Plast. T-15 (2) 
Brush Holder Assembly (1) 
Brush Retaining Cap (2) 
Brush Spring (2) 
Carbon Brush (2) 
Ground Pin (1) 
Switch cap (1) 
Reversing Switch Assembly (1) 
Ground Wire Assembly (1) 
8-16 x l-7/8’ Slt. Pan Hd. Plast. T-20 (2) 
8-l 6 x 5f8” Slt. Pan Hd. Plastite T-20 (1) 
On-Off Stitch (1) 
Left Handle Half (1) 
Nameplate Screw (2) 
Nameplate Blank (1) 
Ball Bearing (1) 
8-32 Hex Nut (2) 
Terminal Block (1) 
120 Volt Field - Auto Assembly (1) 
Motor Housing Assembly (1) 
Baffle (1) 
120 Volt Armature (1) 
Fan Assembly (1) 
Ball Bearing (1) 
Cord Protector (1) 

I 
29 i 

28 

30 

FIG. PART NO. DESCRIPTION OF PART NO. REQ. 

* 30 22-64-3190 cord Set (1) 
31 48-66-4040 Key Holder (1) 
32 28-28-0601 Diaphragm (1) 
33 02-50-2440 Needle Bearing (1) 
34 32-751601 Spindle Gear (1) 
35 34-60-1200 Retaining Ring (1) 
36 02-50-l 640 Needle Beating (1) 
37 32-40-I 241 Intermediate Gear (1) 
38 06-42-0800 Woodruff Key (1) 

* 39 36-66-2002 Intermediate Shaft (1) 
40 02-04-0640 Ball Bearing (1) 
41 28-14-1910 Gear Case (1) 
42 02-04-1536 Ball Bearing (1) 
43 34-80-2500 Retaining Ring (1) 

rt 44 06-82-7453 8-16 x 2-114’Slt. Pan Hd. Plastite T-20 (2) 
45 06-82-7354 8-16 x l-3/8’Slt. Pan Hd. Plastite T-20 (1) 

46 06-42-1600 Woodruff Key (1) 
47 38-50-5470 Spindle (1) 
48 06-75-3150 l/4-20 x 1 L.H. Skt. Cap Screw (1) 

k 49 48-66-1360 l/2” Chuck (1) 
50 48-66-3280 Chuck Key (1) 
51 43-62-0875 Side Handle (1) 

k 52 14-46-1001 Foam Slug Kit-( 10 Slugs) (2) 

FIG. LUBRICATION 
41 3-114 Oz. Type ‘A’ Grease, 49-08-0800. 

MILWAUKEE ELECTRIC TOOL CORPORATION 
13135 W. LISBON RD., BROOKFIELD, WI 53005 



1 - BULLETIN NO. 

h SFRVCF PARTS 1 IST 54-08-l 150 
REVISEDBULLETIN 1 DATE 1 

5#B-1149 Apr.93 

WIRING INSTRUCTION 

58-01-0771 
Component Parts ( Small #) 
Are included When Ordering 
The Assembly (Large #). 

cl-2 w ‘\, 

\ 

41 
'\ 

34 
'. 

/ 

1 Mating Gears 1 

FIG. PART NO. 

1 06-82-5390 
2 06-82-7270 

* 3 31-44-1651 
4 06-82-7240 
5 22-22-1380 
6 23-44-0190 
7 23-52-0160 
B 22-16-0275 
9 44-60-0530 
10 31-12-0196 
11 23-66-l 868 
12 23-94-6100 
13 06-82-7410 
14 06-82-7270 
15 23-66-0167 

* 16 31-44-1656 
17 06-85-0200 
18 12-99-0515 
20 02-04-0845 
21 06-55-0835 
22 22-56-0456 
23 18-31-0200 
24 31-50-0846 
25 31-05-0050 
26 16-30-0325 
27 22-84-0531 
28 02-04-0911 
29 44-76-0210 

DESCRIPTION OF PART NO. REQ. 

8-32x1 -l/4” Slt. Pan Hd.Taptite T-20 
8-16 x 518” Sk. Pan Hd. Plastite T-20 
Right Handle Half 
6-19 x 1/2’Slt. Pan Hd. Plast. T-15 
Brush Holder Assembly 
Brush Retaining Cap 
Brush Spring 
Carbon Brush 
Ground Pin 
Switch Cap 
Reversing Switch Assembly 
Ground Wire Assembly 
8-16 x l-7/8” Slt. Pan Hd. Plast. T-20 
8-16 x 5/8’Slt. Pan Hd. Plastite T-20 
On-Off Switch 
Left Handle Half 
Nameplate Screw 
Nameplate Blank 
Ball Bearing 
8-32 Hex Nut 
Terminal Block 
120 Volt Field - Auto Assembly 
Motor Housing Assembly 
Baffle 
120 Volt Armature 
Fan Assembly 
Ball Bearing 
Cord Protector 

(2) 
(5) 
(1) 
(2) 
(1) 
(2) 
(2) 
(2) 
(1) 
(1) 
(1) 
(1) 
(2) 
(1) 
(1) 
(1) 
(2) 
(1) 
(1) 
(2) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 

FIG. PART NO. DESCRIPllGN OF PART ND. REQ. 

30 22643190 Cord Set (1) 
31 48-66-4040 Key Holder (1) 
32 28-28-0601 Diaphragm (1) 
33 02-50-2440 Needle Bearing (1) 
34 32-75-1601 Spindle Gear (1) 
35 34-60-1200 Retaining Ring (1) 
36 02-50-l 640 Needle Bearing (1) 
37 32-40-l 241 Intermediate Gear (1) 
38 06-42-0800 Woodruff Key (1) 
39 3666-2002 Intermediate Shaft (1) 
40 02-04-0640 Ball Bearing (1) 
41 28161910 Gear Case (1) 
42 02-04-1536 Ball Bearing (1) 
43 34-80-2500 Retaining Ring (1) 
44 06-82-7453 B-16 x 2-1/4’Sit. Pan Hd. Plastite T-20 (2) 
45 06-82-7354 8-16 x l-3/8’Slt. Pan Hd. Plastite T-20 (1) 

46 06-42-1600 Woodruff Key (1) 
47 38-50-5470 Spindle (1) 
48 06-753150 l/4-20 x 1 LH. Skt. Cap Screw (1) 
49 48-66-1360 112’ Chuck (1) 
50 48-66-3280 Chuck Key (1) 
51 43-62-0875 Side Handle (1) 
52 14-46-1001 Foam Slug Kit-( 10 Slugs) (2) 

FIG. LUBRICATION 
41 3-114 Oz. Type “A’ Grease, 49-08-0800. 

MILWAUKEE ELECTRIC TOOL CORPORATION 
13135 W. LISBON RD., BROOKFIELD, WI 53005 



SERVICE PARTS LIST 
BULLETIN NO. 

54-08-1151 

The Assembfy (Large #). 

’ 54-08-1150 Mar. 95 

cl- ’ I 
WIRING lN.SfRUCTlON 

1. 491A 58-01-0771 

FIG. PART NO. 

1 06-82-5390 
2 06-82-7270 
3 31-44-1651 
4 06-82-7240 
5 22-22-1380 
6 23-44-0190 
7 23-52-0160 
8 22-16-0275 
9 44-60-0530 
10 31-12-0196 
11 2366-1868 
12 23-94-6100 
13 06-82-7410 
14 06-82-7270 
15 23-66-0167 
16 31-44-1656 

JC 17 06-72-1720 
* 18 12-99-1750 

20 02-04-084s 
21 06-55-0835 
22 22-56-0456 
23 18-31-0200 
24 31-560846 
25 31-05-0050 
26 1630-0325 
27 22-84-0531 
28 02-04-0911 
29 44-76-0210 

DESCRIPTtDN OF PART NO. REQ.\ 

8-32x1-114’ Sk. Pan Hd.TapMe T-20 (2) 
8-16 x Y8* Sit Pan Hd. Plastite T-20 (5) 
Right Handle Half (1) 
s-i9 x l/2” Sk. Pan Hd. Pfast. T-15 b j 
Brush Hofder Assembly (1) 
Brush Retaining Cap (2) 
Brush Spring (2) 
Carbon Brush (2) 
Ground Pin (1) 
SwitchCap (1) 
Reversing Switch Assembly (1) 
Ground wire Assembly (1) 
8-16 x l-7/8’Slt Pan Hd. Plast. T-20 (2) 
8-16 x Y8’Slt Pan Hd. Plastite T-20 (1) 
On-Off Switch (1) 
Left Handle Half ’ (1) 
Nameplate Rivet (21 
Service Nameplate (1) 
Ball Bearing (1) 
8-32 Hex Nut (2) 
Terminal Block (1) 
120 Volt Field - Auto Assembly (1) 
Motor Housing Assembly (1) 
Baffle (1) 
120 Volt Annature (1) 
Fan Assembly (1) 
Ball Bearing (1) 
Cord Protector (1) 

I Mating Gears I 

28 

b Fffi. PART NO. DESCRIPllGN OF PART NO. REQ. 

30 22643190 CordSet (1) 
31 4866-4040 Key Holder (1) 

32 28-28-0601 Diaphragm 33 02-50-2440 Needle Bearing I:; 

34 32-751601 Spindle Gear (1) 
35 34-60-1200 Retaining Ring (1) 
36 02-5&1640 Needle Bearing (1) 
37 3240-l 241 Intermediite Gear (1) 
38 06-42-0800 WoodruffKey (1) 
39 3666-2002 Intermediie Shaft 
40 02-048640 Ball Bearing I:; 

41 28-14-1910 Gear case (1) 
42 02-04-1536 Ball Bearing (1) 
43 34-80-2500 Retaining Ring (1) 
44 06-82-7453 8-16 x 2-l/4” Sit Pan Hd. Plastite T-20 (2) 
45 06-82-7354 8-16 x 1-3B’Slt Pan Hd. Plastite T-20 (1) 

46 06-42-1600 Woodruff Key (1) 
47 38--5470 Spindle (1) 
48 06-75-3150 114-20 x 1 L.H. Skt. Cap Screw (1) 
49 48-66-1360 l/2’ Chuck (1) 
50 48663280 Chuck Key (1) 
51 43-62-0875 Side Handle (1) 
52 1646-1001 Foam Slug Kit-(1 0 slugs) (2) 

FfG. LUBRICATION 
41 3-114 Oz. Type “A” Grease, 49-08-0800. 

MILWAUKEE ELECTRIC TOOL CORPORATION 
13135 W. LISBON RD., BROOKFIELD, WI 53005 



El Component Parts (Small #) 
0 7T Are Included When Ordering 

The Assembly (Large #). 

BULLETIN NO. 

n-34 I 

FIG. PART NO. 

* 1 0682-5316 
2 06-82-7270 
3 31-44-1651 

* 4 06-9=75 
5 22-22-l 380 
6 23-44-0190 
7 23-52-0160 
8 22-16-0275 

* 9 31-55-0190 
10 31-12-0196 
11 23-66186a 

* 12 06-95-5153 
* 13 06-81-1060 

14 06-82-7270 
15 23-66-0167 
16 31-44-1656 
17 06-72-1720 
18 12-99-1750 
20 02-04-0845 

* 21 06-57-2975 
* 22 23-16-0456 

23 18-31-0200 
jr 24 28506220 

25 31-05-0050 
26 1%30-0325 
27 22-84-0531 
28 02-04-0911 
29 44-76-0210 

DESCRIt’TfGN OF PART NO. REO. 

8-32 x l/r Sb Pan Hd.Taptite T-29 
8-16 x 5l8’ Sk Pan Hd. Plastite T-20 
Right Handle Half 
6-32 x 3/8’ Truss Hd. Taptita T-l 0 
Brush Holder Assembly 
Brush Retaining Cap 
Brush Spring 
Carbon Brush 
Coil Shield 
Switch Cap 
Reversing Switch Assembly 
6-32 x 114. Hex Hd. Taptite Sems 
8-32 x 2-114’ Field Bolt 
8-16 x 5/8’Slt Pan Hd. Pfastite T-20 
On-Off Switch 
Left Handle Half ’ 
Nameplate Rivet 
Service Nameplate 
Ball Bearing 
8-32 Ffexlock Hex Nut 
Field Insulator 
120 Volt Field - Auto Assembly 
Motor Housing 
Baffle 
120 Volt Armature 
Fan Assembly 
Ball Bearing 
Cord Protector 

(4) 
(5) 

;;; 

I:; 

(2) 
(2) 
(1) 
(1) 
(1) 
(1) 

I:; 

(1) 
(1) 
(2) 
(1) 
(1) 
(2) 
(1) 
(1) 
(1) 

I:; 

(1) 
(1) 
(1) 

FIG. PARTN& DESCRIPTION ff PART NO. REQ. 

30 22643190 CordSet 31 48864040 Key Holder I:; 

32 28-28-0601 Diaphragm (1) 
33 02-50-2440 NeedleBearing (1) 
34 32-751601 SpindfeGear (1) 
35 34-6@1200 Retaining Ring (1) 
36 02-50-1640 NeedleBearing (1) 
37 32-40-l 241 Intamwfii Gear (1) 
38 06-42-0800 WoodruffKey (1) 
39 36-6&X02 IntermadiieShaft (1) 
40 02+&0640 Ball Bearing (1) 
41 28-14-1910 Gear Case (1) 
42 02-04-1536 Ball Bearing (1) 
43 34-80-2500 Retaining Ring (1) 

* 44 06-82-5502 8-32 x 2-114’ Sk Pan Hd. Taptite T-20 (2) 
* 45 06-82-5404 8-32 x l-3/8’ Sk. Pan Hd. Taptite T-20 (1) 

46 06-42-1600 Woodruff Key (1) 
47 38-50-5470 Spindle (1) 
48 06-75-3150 1/4-20x 1’ L.H. Skt. Cap Screw (1) 
49 48-66-1360 l/2? Chuck (1) 
50 48-66-3280 Chuch Key (1) 
51 43-62-0875 Side Handle (1) 

*52 14-46-1001 Foam Slug Kit-(1 0 slugs) (1) 

FfG. LUBRfCATfON 
41 3-114 Oz. Type ‘A’ Grease, 49-08-0860. 

MILWAUKEE ELECTRIC TOOL CORPORATfON 
13135 W. LISBON RD., BROOKFIELD, WI 53005 



l/2” REVERSINc ’ 

CATALOG NO. 
EXAMPLE: 

1001-1 

BULLETIN NO. 

SERVICE PARTS LIST 54-08-l 152 

Component Parts (Small #) 
Are included When Ordering 
The Assembly (Large I#). 

FIG. PART NO. 

* 1 06-82-5316 
2 06-82-7270 
3 31-44-1651 

* 4 06-95-0075 
5 22-22-l 380 
6 23-44-0190 
7 23-52-0160 
8 22-16-0275 

* 9 31-55-0190 
10 31-12-0196 
11 23-66-1868 

* 12 06-95-5150 
* 13 06-81-1060 

14 06-82-7270 
15 23-66-0167 
16 31-44-1656 
17 06-72-l 720 
18 12-99-1750 
20 02-04-0845 

* 21 06-57-2975 
* 22 23-16-0456 

23 18-31-0200 
* 24 28-50-6220 

25 31-05-0050 
26 16-30-0325 
27 22-84-0531 
28 02-04-0911 
29 44-76-0210 

DESCRIPTION OF PART NO. REQ. 

8-32 x l/Y Sk. Pan Hd.Taptite T-20 
8-16 x 5/8’ Slt. Pan Hd. Plastite T-20 
Right Handle Half 
6-32 x 3/8” TNSS Hd. Taptite T-10 
Brush Hofder Assembly 
Brush Retaining Cap 
Brush Spring 
Carbon Brush 
Coil Shield 
Switch Cap 
Reversing Switch Assembly 
6-32 x 114’ Hex Hd. Taptite Sems 
8-32 x 2-l/4” Field Bolt 
8-16 x 518” Sk. Pan Hd. Plastite T-20 
On-Gff Switch 
Left Handle Half 
Nameplate Rivet 
Service Nameplate 
Ball Bearing 
8-32 Flexlock Hex Nut 
Field Insulator 
120 Volt Field - Auto Assembly 
Motor Housing 
Baffle 
120 Volt Armature 
Fan Assembly 
Ball Bearing 
Cord Protector 

(4) 
(5) 
(1) 
(2) 
(1) 
(2) 
(2) 
(2) 
(1) 
(1) 
(1) 
(1) 
(2) 
(1) 
(1) 
(1) 
(2) 
(1) 
(1) 
(2) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 
(1) 

FIG. PART NO. DESCRlPTtON OF PART NO. REQ. 

30 22-64-3190 Cord Set (1) 
31 48-66-4040 Key Holder (1) 
32 28-28-0601 Diaphragm (1) 
33 02-50-2440 Needle Bearing (1) 
34 32-75-1601 Spindle Gear (1) 
35 34-60-1200 Retaining Ring (1) 
36 02-50-l 640 Needle Bearing (1) 
37 32-40-l 241 Intermediate Gear (1) 
38 06-42-0800 Woodruff Key (1) 
39 36-66-2002 Intermediate Shaft (1) 
40 02-04-0640 Ball Bearing (1) 
41 28-14-1910 Gear Case (1) 
42 02-04-l 536 Ball Bearing (1) 
43 34-80-2500 Retaining Ring (1) 

* 44 06-82-5502 8-32 x 2-l/4” Slt. Pan Hd. Taptite T-20 (2) 
* 45 06-82-5404 8-32 x l-3/8” Slt. Pan Hd. Taptite T-20 (1) 

46 06-42-1600 WOOdNff Key (1) 
47 38-50-5470 Spindle (1) 
48 06-75-3 150 1/4-20x 1” L.H. Skt. Cap Screw (1) 
49 48-66-1360 l/2” Chuck (1) 
50 48663280 Chuck Key (1) 
51 43-62-0875 Side Handle (1) 

f 52 14-46-1001 Foam Slug Kit-(10 Slugs) (1) 

FIG. LUBRICATION 
41 3-114 Oz. Type .A” Grease, 49-08-0800. 

MILWAUKEE ELECTRIC TOOL CORPORATION 
13135 W. LISBON RD., BROOKFIELD, WI 53005 



REVISED BULLETINSPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS

SERVICE PARTS LIST
BULLETIN NO.

STARTING 
SERIAL NO.      

54-08-1153

  
 

54-08-1152 Jan. 2013
DATE

WIRING INSTRUCTION

58-01-0773491C1001-1

 1     06-82-5316 8-32 x 1-1/2" Slt. Pan Hd.Taptite T-20   (2) 
 2 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (5) 
 3 31-44-1651 Right Handle Half (1) 
 4 06-95-0075 6-32 x 3/8" Truss Hd. Taptite (2) 
 5 22-22-1380 Brush Holder Assembly  (1) 
 6 23-44-0190 Brush Retaining Cap  (2) 
 7 23-52-0160  Brush Spring  (2) 
 8 22-16-0275 Carbon Brush  (2)  
 9 31-55-0190 Coil Shield (1) 
10 31-12-0196 Switch Cap  (1) 
11 23-66-1868 Reversing Switch Assembly   (1)
12 06-95-5150 6-32 x 1/4" Hex Hd. Taptite Sems (1) 
13 06-81-1060 8-32 x 2-1/4" Field Bolt (2)
14 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (1)
15 23-66-0167 On-Off Switch  (1)  
16 31-44-1656 Left Handle Half (1) 
17 06-72-1720 Nameplate Rivet (2) 
18 12-99-1750 Service Nameplate (1) 
20 02-04-0845 Ball Bearing  (1)
21 06-57-2975 8-32 Hex Nut (2)
22 23-16-0456 Field Insulator (1)
23 18-31-0200 120 Volt  Field - Auto Assembly (1)
24 28-50-6220 Motor Housing  (1)
25 31-05-0050 Baffl e (1) 
26 16-30-0326 120 Volt Armature (1)
27 22-84-0531 Fan Assembly  (1)
28 02-04-0911 Ball Bearing (1)
29 44-76-0210 Cord Protector (1)
30 22-64-3190 Cord Set  (1) 
31 48-66-4040 Key Holder  (1)
32 28-28-0601  Diaphragm (1)

 
33 02-50-2440 Needle Bearing  (1) 
34 32-75-1606 Spindle Gear (1) 
35 34-60-1200  Retaining Ring  (1) 
36  02-50-1640 Needle Bearing  (1) 
37  32-40-1251  Intermediate Gear  (1) 
38  06-42-0800 Woodruff Key  (1) 
39 36-66-2012 Intermediate Shaft (1)
40 02-04-0725 Ball Bearing (1)
41 28-14-1921 Gear Case  (1)
42 02-04-1536 Ball Bearing (1)
43 34-80-2500 Retaining Ring  (1) 
44 06-82-5532 8-32 x 2-1/2" Slt. Pan Hd. Taptite T-20 (2)
45 06-82-5432 8-32 x 1-5/8" Slt. Pan Hd. Taptite T-20 (1) 
46  06-42-2000  Woodruff Key  (1) 
47  38-50-5475 Spindle (1)
48 06-75-3150 1/4-20 x 1" L.H. Skt. Cap Screw (1) 
49 48-66-1360 1/2" Chuck  (1)
50 48-66-3280 Chuck Key  (1) 
51 43-62-0875 Side Handle  (1)
52 14-46-1001 Foam Slug Kit-(10 Slugs) (1)

FIG.  LUBRICATION
41    3-3/4 Oz. Type "A" Grease, 49-08-0800.      

 FIG.  PART NO.    DESCRIPTION OF PART NO. REQ. 

000
EXAMPLE:
Component Parts (Small #) Are Included 
When Ordering The Assembly (Large #).  

CATALOG NO.      
1/2" REVERSING DRILL 

FIG.  PART NO.    DESCRIPTION OF PART NO. REQ. 

RIGHT ANGLE DRIVE
Cat. No. 48-06-2871

See Service 
Parts List Bulletin 
No. 54-36-0602




















 1     06-82-5316 8-32 x 1-1/2" Slt. Pan Hd.Taptite T-20   (2) 
 2 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (5) 
 3 31-44-1651 Right Handle Half (1) 
 4 06-95-0075 6-32 x 3/8" Truss Hd. Taptite (2) 
 5 22-22-1380 Brush Holder Assembly  (1) 
 6 23-44-0190 Brush Retaining Cap  (2)
 7 36-66-2811 Intermediate Shaft (1) 
 8 22-18-0910 Carbon Brush Assembly  (2)  
 9 31-55-0190 Coil Shield (1) 
10 31-12-0196 Switch Cap  (1) 
11 14-20-0357 Switch Assembly   (1)
12 06-95-5150 6-32 x 1/4" Hex Hd. Taptite Sems (1) 
13 06-81-1060 8-32 x 2-1/4" Field Bolt (2)
14 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (1)
15 23-66-1965 On-Off Switch  (1)  
16 31-44-1656 Left Handle Half (1) 
17 06-72-1720 Nameplate Rivet (2) 
18 12-99-1750 Service Nameplate (1)
19 02-04-0640 Ball Bearing (1) 
20 02-04-0845 Ball Bearing  (1)
21 06-57-2975 8-32 Hex Nut (2)
22 23-16-0456 Field Insulator (1)
23 18-31-0600 120 Volt  Field - Auto Assembly (1)
24 28-50-6220 Motor Housing  (1)
25 31-05-0055 Baffl e (1) 
26 16-30-0226 120 Volt Armature (1)
27 22-84-0531 Fan Assembly  (1)
28 02-04-0911 Ball Bearing (1)
29 44-76-0210 Cord Protector (1)
30 22-64-3190 Cord Set  (1) 
31 48-66-4040 Key Holder  (1)
32 28-28-0611  Diaphragm (1)
33 02-50-2440 Needle Bearing  (1) 
34 32-75-2066 Spindle Gear (1) 

35 34-60-1200  Retaining Ring  (1) 
36  02-50-1640 Needle Bearing  (2) 
37  32-75-2051  2nd Intermediate Gear  (1) 
38  06-42-0800 Woodruff Key  (2) 
39 36-66-4012 2nd Intermediate Shaft (1)
40 02-04-0820 Ball Bearing (1)
41 28-14-1922 Gear Case  (1)
42 02-04-1536 Ball Bearing (1)
43 34-80-2500 Retaining Ring  (1) 
44 06-82-5532 8-32 x 2-1/2" Slt. Pan Hd. Taptite T-20 (2)
45 06-82-5432 8-32 x 1-5/8" Slt. Pan Hd. Taptite T-20 (1) 
46  06-42-2000  Woodruff Key  (1) 
47  38-50-5475 Spindle (1)
48 06-75-3150 1/4-20 x 1" L.H. Skt. Cap Screw (1) 
49 48-66-1360 1/2" Chuck  (1)
50 48-66-3280 Chuck Key  (1) 
51 43-62-1265 Side Handle  (1)
52 14-46-1001 Foam Slug Kit-(10 Slugs) (1)
53 43-62-1170 Side Handle Extension  (1)
54 43-72-0176 Heat Sink Holder (1)
56 32-40-1251 Intermediate Gear (1)

FIG. LUBRICATION
41    3-3/4 Oz. Type "A" Grease, 49-08-0800.
FIG. NOTES:
51 Apply Red Loctite To Threads Of Side Handle.      

REVISED BULLETIN

SERVICE PARTS LIST
BULLETIN NO.
54-08-1154

54-08-1153 Jan. 2013
DATE

WIRING INSTRUCTION

58-01-0297491D1001-1
EXAMPLE:
Component Parts (Small #) Are Included 
When Ordering The Assembly (Large #).  

000

SPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS

1/2" REVERSING DRILL 
STARTING 
SERIAL NO.      CATALOG NO.      

 FIG.  PART NO.    DESCRIPTION OF PART NO. REQ. 



















FIG.    PART NO.       DESCRIPTION OF PART NO. REQ.















RIGHT ANGLE DRIVE
Cat. No. 48-06-2871

See Service 
Parts List Bulletin 
No. 54-36-0602



 1 06-82-5316 8-32 x 1-1/2" Slt. Pan Hd.Taptite T-20 (2)
 2 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (5) 
 3 31-44-1680 Right and Left Handle Halves (1) 
 4 06-95-0075 6-32 x 3/8" Truss Hd. Taptite (2) 
 5 22-22-1380 Brush Holder Assembly  (1) 
 6 23-44-0190 Brush Retaining Cap  (2)
 7 36-66-2811 Intermediate Shaft (1) 
 8 22-18-0910 Carbon Brush Assembly  (2)
 9 31-55-0190 Coil Shield (1)
10 31-12-0196 Switch Cap  (1) 
11 14-20-0367 Switch Assembly   (1)
12 06-95-5150 6-32 x 1/4" Hex Hd. Taptite Sems (1)
13 06-81-1060 8-32 x 2-1/4" Field Bolt (2)
14 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (1)
15 23-66-1965 On-Off Switch  (1)
17 06-72-1720 Nameplate Rivet (2) 
18 12-99-1750 Service Nameplate (1)
19 02-04-0640 Ball Bearing (1) 
20 02-04-0845 Ball Bearing  (1)
21 06-57-2975 8-32 Hex Nut (2)
22 23-16-0456 Field Insulator (1)
23 18-31-0600 120 Volt  Field - Auto Assembly (1)
24 28-50-6220 Motor Housing  (1)
25 31-05-0055 Baffl e (1) 
26 16-30-0226 120 Volt Armature (1)
27 22-84-0531 Fan Assembly  (1)
28 02-04-0911 Ball Bearing (1)
29 44-76-0210 Cord Protector (1)
30 22-64-3190 Cord Set  (1) 
31 48-66-4040 Key Holder  (1)
32 28-28-0611  Diaphragm (1)
33 02-50-2440 Needle Bearing  (1) 
34 32-75-2066 Spindle Gear (1) 
35 34-60-1200  Retaining Ring  (1)  

36  02-50-1640 Needle Bearing  (2) 
37  32-75-2051  2nd Intermediate Gear  (1) 
38  06-42-0800 Woodruff Key  (2) 
39 36-66-4012 2nd Intermediate Shaft (1)
40 02-04-0820 Ball Bearing (1)
41 28-14-1922 Gear Case  (1)
42 02-04-1536 Ball Bearing (1)
43 34-80-2500 Retaining Ring  (1) 
44 06-82-5532 8-32 x 2-1/2" Slt. Pan Hd. Taptite T-20 (2)
45 06-82-5432 8-32 x 1-5/8" Slt. Pan Hd. Taptite T-20 (1) 
46  06-42-2000  Woodruff Key  (1) 
47  38-50-5475 Spindle (1)
48 06-75-3150 1/4-20 x 1" L.H. Skt. Cap Screw (1) 
49 48-66-1360 1/2" Chuck  (1)
50 48-66-3280 Chuck Key  (1) 
51 43-62-1265 Side Handle  (1)
52 14-46-1001 Foam Slug Kit-(10 Slugs) (1)
53 43-62-1170 Side Handle Extension  (1)
54 43-72-0176 Heat Sink Holder (1)
56 32-40-1251 Intermediate Gear (1)

FIG.  LUBRICATION
41    3-3/4 Oz. Type "A" Grease, 49-08-0800.

FIG. NOTES:
51 Apply Red Loctite To Threads Of Side Handle.      

REVISED BULLETIN

SERVICE PARTS LIST
BULLETIN NO.
54-08-1155

54-08-1154
DATE

WIRING INSTRUCTION

58-01-0297491E1001-1
EXAMPLE:
Component Parts (Small #) Are Included 
When Ordering The Assembly (Large #).  

000

SPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS

1/2" REVERSING DRILL 
STARTING 
SERIAL NO.      CATALOG NO.      

 FIG.  PART NO.    DESCRIPTION OF PART NO. REQ. 

FIG.    PART NO.       DESCRIPTION OF PART NO. REQ.

Jan. 2013





RIGHT ANGLE DRIVE
Cat. No. 48-06-2871

See Service 
Parts List Bulletin 
No. 54-36-0602



 1 06-82-5316 8-32 x 1-1/2" Slt. Pan Hd.Taptite T-20 (2)
 2 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (5) 
 3 31-44-1680 Right and Left Handle Halves (1) 
 4 06-95-0075 6-32 x 3/8" Truss Hd. Taptite (2) 
 5 22-22-1380 Brush Holder Assembly  (1) 
 6 23-44-0190 Brush Retaining Cap  (2)
 7 36-66-2811 Intermediate Shaft (1) 
 8 22-18-0910 Carbon Brush Assembly  (2)
 9 31-55-0190 Coil Shield (1)
10 31-12-0196 Switch Cap  (1) 
11 14-20-0377 Remote Switch Assembly   (1)
12 06-95-5150 6-32 x 1/4" Hex Hd. Taptite Sems (1)
13 06-81-1060 8-32 x 2-1/4" Field Bolt (2)
14 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (1)
15 23-66-0205 Switch (1)
17 06-72-1720 Nameplate Rivet (2) 
18 12-99-1750 Service Nameplate (1)
19 02-04-0640 Ball Bearing (1) 
20 02-04-0845 Ball Bearing  (1)
21 06-57-2975 8-32 Hex Nut (2)
22 23-16-0456 Field Insulator (1)
23 18-31-0600 120 Volt  Field - Auto Assembly (1)
24 28-50-6220 Motor Housing  (1)
25 31-05-0055 Baffl e (1) 
26 16-30-0226 120 Volt Armature (1)
27 22-84-0531 Fan Assembly  (1)
28 02-04-0911 Ball Bearing (1)
29 44-76-0210 Cord Protector (1)
30 22-64-3190 Cord Set  (1) 
31 48-66-4040 Key Holder  (1)
32 28-28-0611  Diaphragm (1)
33 02-50-2440 Needle Bearing  (1) 

34 32-75-2066 Spindle Gear (1) 
35 34-60-1200  Retaining Ring  (1)  
36  02-50-1640 Needle Bearing  (2) 
37  32-75-2051  2nd Intermediate Gear  (1) 
38  06-42-0800 Woodruff Key  (2) 
39 36-66-4012 2nd Intermediate Shaft (1)
40 02-04-0820 Ball Bearing (1)
41 28-14-1922 Gear Case  (1)
42 02-04-1536 Ball Bearing (1)
43 34-80-2500 Retaining Ring  (1) 
44 06-82-5532 8-32 x 2-1/2" Slt. Pan Hd. Taptite T-20 (2)
45 06-82-5432 8-32 x 1-5/8" Slt. Pan Hd. Taptite T-20 (1) 
46  06-42-2000  Woodruff Key  (1) 
47  38-50-5475 Spindle (1)
48 06-75-3150 1/4-20 x 1" L.H. Skt. Cap Screw (1) 
49 48-66-1360 1/2" Chuck  (1)
50 48-66-3280 Chuck Key  (1) 
51 43-62-1265 Side Handle  (1)
52 14-46-1001 Foam Slug Kit-(10 Slugs) (1)
53 43-62-1170 Side Handle Extension  (1)
54 43-72-0176 Heat Sink Holder (1)
56 32-40-1251 Intermediate Gear (1)

FIG.  LUBRICATION
41    3-3/4 Oz. Type "A" Grease, 49-08-0800.
FIG. NOTES:
51 Apply Red Loctite To Threads Of Side Handle.      

REVISED BULLETIN

SERVICE PARTS LIST   
BULLETIN NO.
54-08-1156

54-08-1155
DATE

WIRING INSTRUCTION

58-01-0296491F1001-1
EXAMPLE:
Component Parts (Small #) Are Included 
When Ordering The Assembly (Large #).  

000

SPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS

1/2" REVERSING DRILL 
STARTING 
SERIAL NO.      CATALOG NO.      

 FIG.  PART NO.    DESCRIPTION OF PART NO. REQ. 

FIG.    PART NO.       DESCRIPTION OF PART NO. REQ.

Jan. 2013





RIGHT ANGLE DRIVE
Cat. No. 48-06-2871

See Service 
Parts List Bulletin 
No. 54-36-0602



20

17

18

12

24

9
22

23

13

25

2726
27

28

5

6
8

54

11

3a
4

29

30

1

2

15

14

3b

21

10

1 32 36 37
39

40

44

36

56

7
19

33

34

41

45

35

42

46

43

47

48

5049

3a 
3b 3 2111 Mating Gears

34

3937

56
26

7

51

53

 FIG. PART NO. DESCRIPTION OF PART NO. REQ. 
1 06-82-5316 8-32 x 1-1/2" Slt. Pan Hd.Taptite T-20 (2)
2 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (5) 
3 31-44-1680 Fixed Cord Handle Kit (1)
3a --------------- Right Handle Halve (1)
3b --------------- Left Handle Halve (1) 
4 06-95-0075 6-32 x 3/8" Truss Hd. Taptite (2) 

  5 22-22-1381 Brush Holder Assembly  (1) 
6 23-44-0190 Brush Retaining Cap  (2)

  7 36-66-2812 Intermediate Shaft (1) 
8 22-18-0910 Carbon Brush Assembly  (2)
9 31-55-0190 Coil Shield (1)
10 31-12-0196 Switch Cap  (1) 
11 14-20-0385 Remote Switch Assembly   (1)
12 06-95-5150 6-32 x 1/4" Hex Hd. Taptite Sems (1)

 13 06-82-7380 7-18 x 1-7/8" Pan Hd. Taptite T-20 (2)
14 06-82-7270 8-16 x 5/8" Slt. Pan Hd. Plastite T-20 (1)

 15 23-66-0205 Switch  (1)
 17 06-72-1700 Nameplate Rivet (2) 
 18 12-99-1750 Service Nameplate (1)
 19 02-04-0640 Ball Bearing (1) 

20 02-04-0845 Ball Bearing  (1)
 21 --------------- Paper Insulator (1)
 22 23-16-0456 Field Insulator (1)

23 18-31-0600 120 Volt  Field - Auto Assembly (1)
 24 28-50-6222 Motor Housing  (1)
 25 31-05-0055 Baffl e (1) 
 26 16-30-0226 120 Volt Armature (1)
 27 22-84-0531 Fan Assembly  (1)
 28 02-04-0911 Ball Bearing (1)
 29 44-76-0210 Cord Protector (1)

30 22-64-3190 Cord Set  (1) 
31 48-66-4040 Key Holder (Not Shown))  (1)

 32 28-28-0611  Diaphragm (1)
33 02-50-2440 Needle Bearing  (1) 

 34 32-75-2066 Spindle Gear (1) 
35 34-60-1200  Retaining Ring  (1)
36  02-50-1640 Needle Bearing  (2) 

 37  32-75-2052  2nd Intermediate Gear  (1) 

REVISED BULLETIN

SERVICE PARTS LIST   
BULLETIN NO.
54-08-1157

54-08-1156
DATE

WIRING INSTRUCTION

58-01-0296491G1001-1
EXAMPLE:
Component Parts (Small #) 
Are Included When Ordering      
The Assembly (Large#). 

000

SPECIFY CATALOG NO. AND SERIAL NO. WHEN ORDERING PARTS

1/2" REVERSING DRILL 
STARTING 
SERIAL NO.      CATALOG NO.      

Jan. 2013











 FIG. PART NO. DESCRIPTION OF PART NO. REQ. 
 39 36-66-4013 2nd Intermediate Shaft (1)
 40 02-04-0820 Ball Bearing (1)

41 28-14-1922 Gear Case  (1)
 42 02-04-1536 Ball Bearing (1)

43 34-80-2500 Retaining Ring  (1) 
44 06-82-5532 8-32 x 2-1/2" Slt. Pan Hd. Taptite T-20 (2)
45 06-82-5432 8-32 x 1-5/8" Slt. Pan Hd. Taptite T-20 (1) 
46  06-42-2000  Woodruff Key  (1) 

 47  38-50-5475 Spindle (1)
48 06-75-3150 1/4-20 x 1" L.H. Skt. Cap Screw (1) 

 49 48-66-1355 1/2" Chuck  (1)
50 48-66-3280 Chuck Key (Not Shown)  (1) 
51 43-62-1265 Side Handle  (1)
53 43-62-1170 Side Handle Extension  (1)
54 43-72-0176 Heat Sink Holder (1)

 56 32-40-1252 Intermediate Gear (1)

 FIG.   LUBRICATION
 41 3-3/4 Oz. Type "A" Grease, 49-08-0800.
 FIG. NOTES:

51 Apply Red Loctite To Threads Of Side Handle.      







= Part number change from 
 previous service parts list.

RIGHT ANGLE DRIVE
Cat. No. 48-06-2871

See Service 
Parts List Bulletin 
No. 54-36-0602

Rely on premium drills and drivers by Milwaukee if you’re looking for quality and efficiency.

https://www.toolsid.com/power-drills-drivers.html
https://www.toolsid.com/milwaukee/

